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HUBEN
JAKARTA, INDONESIA

The following sample(s) was /were submitted and identified by the client as:

Sample Description . EK-L4 CLIP-ON SOFT CLOSE HINGE
Client’s reference No. : 2310001867

Batch/Lot No. Do

Part No. Do-

Color : NICKEL

Manufacturer/Vendor Do

Buyer : HUBEN INDONESIA

Country of Origin . CHINA

Country of Destination . INDONESIA

Sample Receiving Date . February 21, 2024

Test Performing Period . February 21, 2024 to March 06, 2024
Test Requested . Selected test (s) as requested by client.
Test Method(s) and Test Result(s) . Please refer to the next page(s).

Signed for and on behalf of
PT. SGS Indonesia

Toto Waluyadi
Hardgood Lab Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at
www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon
reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this
document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

WARNING: The sample(s) to which the findings recorded herein (the “Findings”) relate was(were) drawn and / or provided by the Client or by a third party acting at the Client’s
direction.

The Findings constitute no warranty of the sample’s representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the
origin or source from which the sample(s) is/are said to be extracted.
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Salt Spray Test

Test item: Salt Spray Test

Test method: 1ISO 9227:2017

Test conditions:
Concentration of solution collected: 5% NaCl (m/m)
Chamber temperature: (35+2)°C
Volume of salt solution collected: (1.0~2.0) ml/(80cm?-h)
pH of collected solution at (23+3)°C: 6.5~7.2

TEST RESULT(s):

Exposure period: 12 hours

Appearance Rating . Protection
Component (AR) Observation Rating (RP)
EK-L4 CLIP-ON SOFT
CLOSE HINGE R10 No Change R10
SCREWS R10 No Change R10
Exposure period: 24 hours
Appearance Rating . Protection
Component (AR) Observation Rating (RP)
EK-L4 CLIP-ON SOFT R9 Very Slight Color change due to R10
CLOSE HINGE deterioration of the coating
SCREWS R9 Very Sll_ght c_:olor change dye to R10
deterioration of the coating
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Appearance Rating . Protection
t t .
Componen (AR) Observation Rating (RP)
EK-L4 CLIP-ON SOFT RO Very Slight Color change due to R10
CLOSE HINGE deterioration of the coating
Slight color change due to
SCREWS R7 deterioration of the coating and very R9
slight corrosion
Exposure period: 48 hours
Appearance Rating . Protection
Component (AR) Observation Rating (RP)

Slight Color change due to

EK-L4 CLIP-ON SOFT o .
R7 deterioration of the coating and very R9

CLOSE HINGE . .
slight corrosion
Slight Color change due to
SCREWS R6 deterioration of the coating and very R9

slight corrosion

Note: Appearance rating refers to EN ISO 10289:2001, as follows:

Area of defects, A (%) Appearance rating
0O(No defects) 10
0<A=<0.1
0.1<A<0.25
0.25<A<05
05<A<1.0
1.0<A<25
25<A<50
50<A<10
10<A=<25
25<A<50
50 < A
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